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代号

页数：

序号 编码 代号 名称 英文名称 GK160/数量 材料 单重 总重 备注
1 2000000067 GK160-102 链条板 Chain mounting plate 1 Q235/t4 3.771 0  
2 2000000071 GK200-110 齿轮箱安装板 Gearbox mounting bracket 1 Q235/t12 4.128 0  
3 2000000072 GK200-105 转轴固定板 Fixing plate 1 Q235/t8 0.813 0  
4 2000000073 GK200-107 护板 Patch plate 1 Q235/t6 0.440 0  
5 2000000074 GK160-104 刮泥板 Mud scraper plate 1 Q235/t8 8.0 0  
6 2000000114 GK200-108 封板 Cover plate 4 Q235/t2 0.028 0  
7 2000000115 GK200-113 防撞板 Fender 1 Q235/t8 5.032 0  
8 2010000017 EF175-116 撑脚销 Raker pin 1 20# 12 0.145 0  
9 2010000050 GK160-103 链条销 Chain mounted axle 1 Q235 0.625 0  
10 2010000101 DM170-101 L销 L Pin 1 20# 10 0.055 0  
11 2020000160 GK180-011 机罩焊合件 1 130.64 0
12 2020000165 L.TRE220-015 左右轴承座焊合件 L/R bearing seat 2 1.65 0
13 2020000166 GK200-019 右滑板焊合件 Right skid plate weldment 1 7.32 0
14 2020000167 GK200-018 左滑板焊合件 Left skid plate weldment 1 7.33 0
15 2020000168 GK160-012 滚筒焊合件 Back roller 1 39.46 0
16 2020000172 GK200-017 盖板焊合件 1 35.87 0
17 2020000176 GK200-016 皮带轮罩焊合件 Pulley cover weldment 1 5.39 0
18 2020000177 GK200-020 撑脚焊合件 Raker weldment 1 1.54 0
19 2020000178 GK200-013 悬挂焊合件 Hitch weldment 1 40.42 0
20 2090000133 GK160刀轴配置 GK160 Blade axle assemble configuration 1 314.13 0
21 2090000152 GK传动组件（江铃齿轮箱） GK Transmission assembly 1 8.17 0
22 3040100007 GB/T 5783-2000 六角头螺栓全螺纹M6×20 Hexagon head bolt-Full thread M6×20 3 8.8级 0.007 0
23 3040100039 GB/T 5783-2000 六角头螺栓全螺纹M10×16 Hexagon head bolt-Full thread M10×16 2 8.8级 0.021 0
24 3040100041 GB/T 5783-2000 六角头螺栓全螺纹M10×20 Hexagon head bolt-Full thread M10×20 1 8.8级 0.023 0
25 3040100043 GB/T 5783-2000 六角头螺栓全螺纹M10×25 Hexagon head bolt-Full thread M10×25 4 8.8级 0.026 0
26 3040100045 GB/T 5783-2000 六角头螺栓全螺纹M10×30 Hexagon head bolt-Full thread M10×30 5 8.8级 0.030 0
27 3040100065 GB/T 5783-2000 六角头螺栓全螺纹M12×25 Hexagon head bolt-Full thread M12×25 12 8.8级 0.039 0
28 3040100067 GB/T 5783-2000 六角头螺栓全螺纹M12×30 Hexagon head bolt-Full thread M12×30 4 8.8级 0.043 0
29 3040100069 GB/T 5783-2000 六角头螺栓全螺纹M12×35 Hexagon head bolt-Full thread M12×35 8 8.8级 0.047 0
30 3040100071 GB/T 5783-2000 六角头螺栓全螺纹M12×40 Hexagon head bolt-Full thread M12×40 4 8.8级 0.052 0
31 3040100079 GB/T 5783-2000 六角头螺栓全螺纹M12×80 Hexagon head bolt-Full thread M12×80 1 8.8级 0.088 0
32 3050100007 GB/T 41-2000 六角螺母M12 Nut M12 2 5级 0.014 0
33 3050500002 GB/T 889.1-2000 防松螺母M6 Locknut M6 7 钢 8级 0.003 0
34 3050500004 GB/T 889.1-2000 防松螺母M10 Locknut M10 9 钢 8级 0.009 0
35 3050500007 GB/T 889.1-2000 防松螺母M12 Locknut M12 12 钢 8级 0.013 0
36 3060100015 GB/T 70.1-2000 内六角圆柱头螺钉M6×20 HSCS-Cap M6×20 4 8.8级 0.008 0
37 3080100003 GB/T 95-2002 平垫圈 6×1.6 Plain washer 6×1.6 10 钢 0.001 0
38 3080100006 GB/T 95-2002 平垫圈 10×2 Plain washer 10×2 21 钢 0.003 0
39 3080100007 GB/T 95-2002 平垫圈 12×2.5 Plain washer 12×2.5 28 钢 0.006 0
40 3080200009 GB/T 96.2-2002 大垫圈 10×2.5 Large plain washer 10×2.5 5 钢 0.012 0
41 3080200010 GB/T 96.2-2002 大垫圈 12×3 Large plain washer 12×3 14 钢 0.022 0
42 3080500008 GB/T 93-1987 弹垫10 Spring washer 10 5 65Mn 0.002 0
43 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 16 65Mn 0.003 0
44 3080600031 GB 893.1-86 孔用弹性挡圈A型48 Circlip for hole-type A 48 4 65Mn 0.006 0
45 3080600050 GB 893.1-86 孔用弹性挡圈A型90 Circlip for hole-type A 90 4 65Mn 0.030 0
46 3080700026 GB 894.1-86 轴用弹性挡圈A型40 Circlip for shaft-type A 40 1 65Mn 0.006 0

47 3100200009 GB/T 281-94 调心球轴承1308 Self-aligning ball bearing 1308 D=90 d=40 
B=23 2 GCr4 0.725 0

48 3100200011 GB/T 281-94 调心球轴承2308 Self-aligning ball bearing 2308 D=90 d=40 
B=33 2 GCr4 0.944 0

49 3101100003 48x3x15 POM导向环48x3x15 POM Guide ring 48x3x15 6 POM 0.007 0  
50 3120400007 11*45 锁销-彩锌 Safety  pin 11*45 3 钢 0.05 0  
51 3120400008 3.5 R销-彩锌 R pin 3.5 2 弹簧钢 0.02 0  
52 3120500019 GK200-111 上悬挂销II类 Hitch pin-Upper 1 45# 36 0.690 0
53 3120500020 GK200-112 下悬挂销II类 Hitch pin-Lower 2 45# 36 0.868 0  
54 3130100017 R.OS/J225-OS-126 防护链条 6x20x28 Galvanized chain( 6x20x28) 72 Q235 0.000 0

55 3130400002 GK200-106 绳扣 Rope buckle 3 0.016 0  

56 3140100010 M6x130 塑料把手M6x130 Pull handle M8x25 2 ABS 0.042 0  
57 3160200038 T5S-BS-07-05G-900 传动轴 Drive shaft 1 2.52 0
58 3160300014 三维皮带 BCRI BX-1295.4 Belt 4 硅橡胶 0.25 0  
59 3160400022 SPB-167-4 小皮带轮 Small pulley 1 HT250 4.003 0  
60 3160400024 SPB-219-4 大皮带轮 Big pulley 1 HT250 5.596 0  
61 3160500007 Z6-40-80 涨套40x80 Expanding sleeve 2 钢 0.822 0  
62 3170100023 GB/T 13871.1-2007 TC油封40x90x12 TC Oil seal 40x90x12 1 硅橡胶 0.044 0
63 3170100036 GB/T 13871.1-2007 TC油封45x90x10 TC Oil seal 45x90x10 2 硅橡胶 0.034 0
64 3170100041 GB/T 13871.1-2007 TC油封50x90x10 TC Oil seal 50x90x10 2 硅橡胶 0.031 0
65 3170400005 G1/8 黄油嘴 Grease nipple 4 黄铜 0.008 0
66 3170400009 GK200-114 油嘴接头 Pressure lubricator connector 1 六角钢12 0.029 0  
67 3210200004 BCR140.114 方管塞41x41 Square pipe plug 41*41 1 塑料 0.02 0  
68 3210200015 堵头（Gk普通款用）-9 Plug 8 橡胶 0.0 0  
69 3210300013 桶体+盖+垫片（无LOGO） 说明书桶 Manual canister 1 塑料 0.232 0  
70 3210300014 EF175-123 防尘罩 PTO guard 1 塑料 0.40 0  
71 3210500020 Φ40*M10*25 七角旋钮 Seven angle knob 3 ABS 0.021 0  
72 3230100010 GK200-101 导轨 Guide rail 2 无缝管 48x6 8.521 0  
73 3250100170 YB31 100*100贴花 100*100 Decal 1 PVC不干胶 0.0 0  
74 3040100047 GB/T 5783-2000 六角头螺栓全螺纹M10×40 Hexagon head bolt-Full thread M10×40 4 8.8级 0.036 0

序号 编码 代号 名称 英文名称 GK180/数量 材料 单重 总重 备注
1 2000000068 GK180-102 链条板 Chain mounting plate 1 Q235/t4 4.253 0
2 2000000071 GK200-110 齿轮箱安装板 Gearbox mounting bracket 1 Q235/t12 4.128 0  
3 2000000072 GK200-105 转轴固定板 Fixing plate 1 Q235/t8 0.813 0  
4 2000000073 GK200-107 护板 Patch plate 1 Q235/t6 0.440 0  
5 2000000075 GK180-104 刮泥板 Mud scraper plate 1 Q235/t8 9.0 0  
6 2000000114 GK200-108 封板 Cover plate 4 Q235/t2 0.028 0  
7 2000000115 GK200-113 防撞板 Fender 1 Q235/t8 5.032 0  
8 2010000017 EF175-116 撑脚销 Raker pin 1 20# 12 0.145 0  
9 2010000051 GK180-103 链条销 Chain mounted axle 1 20# 8 0.708 0  
10 2010000101 DM170-101 L销 L Pin 1 20# 10 0.055 0  
11 2020000161 GK180-011 机罩焊合件 1 130.64 0
12 2020000165 L.TRE220-015 左右轴承座焊合件 L/R bearing seat 2 1.65 0
13 2020000166 GK200-019 右滑板焊合件 Right skid plate weldment 1 7.32 0
14 2020000167 GK200-018 左滑板焊合件 Left skid plate weldment 1 7.33 0
15 2020000169 GK180-012 滚筒焊合件 Back roller 1 43.75 0
16 2020000173 GK180-017  盖板焊合件 1 35.87 0
17 2020000176 GK200-016 皮带轮罩焊合件 Pulley cover weldment 1 5.39 0
18 2020000177 GK200-020 撑脚焊合件 Raker weldment 1 1.54 0
19 2020000178 GK200-013 悬挂焊合件 Hitch weldment 1 40.42 0
20 2090000132 GK180刀轴配置 GK180 Blade axle assemble configuration 1 349.71 0
21 2090000152 GK传动组件（江铃齿轮箱） GK Transmission assembly 1 8.17 0
22 3040100007 GB/T 5783-2000 六角头螺栓全螺纹M6×20 Hexagon head bolt-Full thread M6×20 3 8.8级 0.007 0
23 3040100039 GB/T 5783-2000 六角头螺栓全螺纹M10×16 Hexagon head bolt-Full thread M10×16 2 8.8级 0.021 0
24 3040100041 GB/T 5783-2000 六角头螺栓全螺纹M10×20 Hexagon head bolt-Full thread M10×20 1 8.8级 0.023 0
25 3040100043 GB/T 5783-2000 六角头螺栓全螺纹M10×25 Hexagon head bolt-Full thread M10×25 4 8.8级 0.026 0
26 3040100045 GB/T 5783-2000 六角头螺栓全螺纹M10×30 Hexagon head bolt-Full thread M10×30 5 8.8级 0.030 0
27 3040100065 GB/T 5783-2000 六角头螺栓全螺纹M12×25 Hexagon head bolt-Full thread M12×25 12 8.8级 0.039 0
28 3040100067 GB/T 5783-2000 六角头螺栓全螺纹M12×30 Hexagon head bolt-Full thread M12×30 4 8.8级 0.043 0
29 3040100069 GB/T 5783-2000 六角头螺栓全螺纹M12×35 Hexagon head bolt-Full thread M12×35 8 8.8级 0.047 0
30 3040100071 GB/T 5783-2000 六角头螺栓全螺纹M12×40 Hexagon head bolt-Full thread M12×40 4 8.8级 0.052 0
31 3040100079 GB/T 5783-2000 六角头螺栓全螺纹M12×80 Hexagon head bolt-Full thread M12×80 1 8.8级 0.088 0
32 3050100007 GB/T 41-2000 六角螺母M12 Nut M12 2 5级 0.014 0
33 3050500002 GB/T 889.1-2000 防松螺母M6 Locknut M6 7 钢 8级 0.003 0
34 3050500004 GB/T 889.1-2000 防松螺母M10 Locknut M10 9 钢 8级 0.009 0
35 3050500007 GB/T 889.1-2000 防松螺母M12 Locknut M12 12 钢 8级 0.013 0
36 3060100015 GB/T 70.1-2000 内六角圆柱头螺钉M6×20 HSCS-Cap M6×20 4 8.8级 0.008 0
37 3080100003 GB/T 95-2002 平垫圈 6×1.6 Plain washer 6×1.6 10 钢 0.001 0
38 3080100006 GB/T 95-2002 平垫圈 10×2 Plain washer 10×2 21 钢 0.003 0
39 3080100007 GB/T 95-2002 平垫圈 12×2.5 Plain washer 12×2.5 28 钢 0.006 0
40 3080200009 GB/T 96.2-2002 大垫圈 10×2.5 Large plain washer 10×2.5 5 钢 0.012 0
41 3080200010 GB/T 96.2-2002 大垫圈 12×3 Large plain washer 12×3 14 钢 0.022 0
42 3080500008 GB/T 93-1987 弹垫10 Spring washer 10 5 65Mn 0.002 0
43 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 16 65Mn 0.003 0
44 3080600031 GB 893.1-86 孔用弹性挡圈A型48 Circlip for hole-type A 48 4 65Mn 0.006 0
45 3080600050 GB 893.1-86 孔用弹性挡圈A型90 Circlip for hole-type A 90 4 65Mn 0.030 0
46 3080700026 GB 894.1-86 轴用弹性挡圈A型40 Circlip for shaft-type A 40 1 65Mn 0.006 0

47 3100200009 GB/T 281-94 调心球轴承1308 Self-aligning ball bearing 1308 D=90 d=40 
B=23 2 GCr4 0.725 0

48 3100200011 GB/T 281-94 调心球轴承2308 Self-aligning ball bearing 2308 D=90 d=40 
B=33 2 GCr4 0.944 0

49 3101100003 48x3x15 POM导向环48x3x15 POM Guide ring 48x3x15 6 POM 0.007 0  
50 3120400007 11*45 锁销-彩锌 Safety  pin 11*45 3 钢 0.05 0  
51 3120400008 3.5 R销-彩锌 R pin 3.5 2 弹簧钢 0.02 0  
52 3120500019 GK200-111 上悬挂销II类 Hitch pin-Upper 1 45# 36 0.690 0
53 3120500020 GK200-112 下悬挂销II类 Hitch pin-Lower 2 45# 36 0.868 0  
54 3130100017 R.OS/J225-OS-126 防护链条 6x20x28 Galvanized chain( 6x20x28) 81 Q235 0.000 0

55 3130400002 GK200-106 绳扣 Rope buckle 3 0.016 0  

56 3140100010 M6x130 塑料把手M6x130 Pull handle M8x25 2 ABS 0.042 0  
57 3160200038 T5S-BS-07-05G-900 传动轴 Drive shaft 1 2.52 0
58 3160300014 三维皮带 BCRI BX-1295.4 Belt 4 硅橡胶 0.25 0  
59 3160400022 SPB-167-4 小皮带轮 Small pulley 1 HT250 4.003 0  
60 3160400024 SPB-219-4 大皮带轮 Big pulley 1 HT250 5.596 0  
61 3160500007 Z6-40-80 涨套40x80 Expanding sleeve 2 钢 0.822 0  
62 3170100023 GB/T 13871.1-2007 TC油封40x90x12 TC Oil seal 40x90x12 1 硅橡胶 0.044 0
63 3170100036 GB/T 13871.1-2007 TC油封45x90x10 TC Oil seal 45x90x10 2 硅橡胶 0.034 0
64 3170100041 GB/T 13871.1-2007 TC油封50x90x10 TC Oil seal 50x90x10 2 硅橡胶 0.031 0
65 3170400005 G1/8 黄油嘴 Grease nipple 4 黄铜 0.008 0
66 3170400009 GK200-114 油嘴接头 Pressure lubricator connector 1 六角钢12 0.029 0  
67 3210200004 BCR140.114 方管塞41x41 Square pipe plug 41*41 1 塑料 0.02 0  
68 3210200015 堵头（Gk普通款用）-9 Plug 8 橡胶 0.0 0  
69 3210300013 桶体+盖+垫片（无LOGO） 说明书桶 Manual canister 1 塑料 0.232 0  
70 3210300014 EF175-123 防尘罩 PTO guard 1 塑料 0.40 0  
71 3210500020 Φ40*M10*25 七角旋钮 Seven angle knob 3 ABS 0.021 0  
72 3230100010 GK200-101 导轨 Guide rail 2 无缝管 48x6 8.521 0  
73 3250100136 YB001 51.5*27.5贴花 51.5*27.5 Decal 1 PVC不干胶 0.0 0  
74 3250100137 YB002 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
75 3250100138 YB003 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
76 3250100139 YB004 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
77 3250100140 YB005 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
78 3250100141 YB006 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
79 3250100142 YB007 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
80 3250100160 YB025 100*55贴花 100*55 Decal 1 PVC不干胶 0.0 0  
81 3250100169 YB30 40*60贴花 40*60 Decal 2 PVC不干胶 0.0 0  
82 3250100170 YB31 100*100贴花 100*100 Decal 1 PVC不干胶 0.0 0  
83 3040100047 GB/T 5783-2000 六角头螺栓全螺纹M10×40 Hexagon head bolt-Full thread M10×40 4 8.8级 0.036 0

序号 编码 代号 名称 英文名称 数量 材料 单重 总重 备注
1 2000000069 GK200-102 链条板 Chain mounting plate 1 Q235/t4 4.734 4.734
2 2000000071 GK200-110 齿轮箱安装板 Gearbox mounting bracket 1 Q235/t12 4.128 4.128  
3 2000000072 GK200-105 转轴固定板 Fixing plate 1 Q235/t8 0.813 0.813  
4 2000000073 GK200-107 护板 Patch plate 1 Q235/t6 0.440 0.44  
5 2000000076 GK200-104 刮泥板 Mud scraper plate 1 Q235/t8 10.0 10  
6 2000000114 GK200-108 封板 Cover plate 4 Q235/t2 0.028 0.112  
7 2000000115 GK200-113 防撞板 Fender 1 Q235/t8 5.032 5.032  
8 2010000017 EF175-116 撑脚销 Raker pin 1 20# 12 0.145 0.145  
9 2010000052 GK200-103 链条销 Chain mounted axle 1 20# 8 0.787 0.787  
10 2010000101 DM170-101 L销 L Pin 1 20# 10 0.055 0.055  
11 2020000162 GK200-011 机罩焊合件 1 130.64 130.64
12 2020000165 L.TRE220-015 左右轴承座焊合件 L/R bearing seat 2 1.65 3.3
13 2020000166 GK200-019 右滑板焊合件 Right skid plate weldment 1 7.32 7.32
14 2020000167 GK200-018 左滑板焊合件 Left skid plate weldment 1 7.33 7.33
15 2020000170 GK200-012 滚筒焊合件 Back roller 1 48.57 48.57
16 2020000174 GK200-017 盖板焊合件 1 35.87 35.87
17 2020000176 GK200-016 皮带轮罩焊合件 Pulley cover weldment 1 5.39 5.39
18 2020000177 GK200-020 撑脚焊合件 Raker weldment 1 1.54 1.54
19 2020000178 GK200-013 悬挂焊合件 Hitch weldment 1 40.42 40.42
20 2090000134 GK200刀轴配置 GK200 Blade axle assemble configuration 1 385.29 385.29
21 2090000152 GK传动组件（江铃齿轮箱） GK Transmission assembly 1 8.17 8.17
22 3040100007 GB/T 5783-2000 六角头螺栓全螺纹M6×20 Hexagon head bolt-Full thread M6×20 3 8.8级 0.007 0.021
23 3040100039 GB/T 5783-2000 六角头螺栓全螺纹M10×16 Hexagon head bolt-Full thread M10×16 2 8.8级 0.021 0.042
24 3040100041 GB/T 5783-2000 六角头螺栓全螺纹M10×20 Hexagon head bolt-Full thread M10×20 1 8.8级 0.023 0.023
25 3040100043 GB/T 5783-2000 六角头螺栓全螺纹M10×25 Hexagon head bolt-Full thread M10×25 4 8.8级 0.026 0.104
26 3040100045 GB/T 5783-2000 六角头螺栓全螺纹M10×30 Hexagon head bolt-Full thread M10×30 5 8.8级 0.030 0.15
27 3040100065 GB/T 5783-2000 六角头螺栓全螺纹M12×25 Hexagon head bolt-Full thread M12×25 12 8.8级 0.039 0.468
28 3040100067 GB/T 5783-2000 六角头螺栓全螺纹M12×30 Hexagon head bolt-Full thread M12×30 4 8.8级 0.043 0.172
29 3040100069 GB/T 5783-2000 六角头螺栓全螺纹M12×35 Hexagon head bolt-Full thread M12×35 8 8.8级 0.047 0.376
30 3040100071 GB/T 5783-2000 六角头螺栓全螺纹M12×40 Hexagon head bolt-Full thread M12×40 4 8.8级 0.052 0.208
31 3040100079 GB/T 5783-2000 六角头螺栓全螺纹M12×80 Hexagon head bolt-Full thread M12×80 1 8.8级 0.088 0.088
32 3050100007 GB/T 41-2000 六角螺母M12 Nut M12 2 5级 0.014 0.028
33 3050500002 GB/T 889.1-2000 防松螺母M6 Locknut M6 7 钢 8级 0.003 0.021
34 3050500004 GB/T 889.1-2000 防松螺母M10 Locknut M10 9 钢 8级 0.009 0.081
35 3050500007 GB/T 889.1-2000 防松螺母M12 Locknut M12 12 钢 8级 0.013 0.156
36 3060100015 GB/T 70.1-2000 内六角圆柱头螺钉M6×20 HSCS-Cap M6×20 4 8.8级 0.008 0.032
37 3080100003 GB/T 95-2002 平垫圈 6×1.6 Plain washer 6×1.6 10 钢 0.001 0.01
38 3080100006 GB/T 95-2002 平垫圈 10×2 Plain washer 10×2 21 钢 0.003 0.063
39 3080100007 GB/T 95-2002 平垫圈 12×2.5 Plain washer 12×2.5 28 钢 0.006 0.168
40 3080200009 GB/T 96.2-2002 大垫圈 10×2.5 Large plain washer 10×2.5 5 钢 0.012 0.06
41 3080200010 GB/T 96.2-2002 大垫圈 12×3 Large plain washer 12×3 14 钢 0.022 0.308
42 3080500008 GB/T 93-1987 弹垫10 Spring washer 10 5 65Mn 0.002 0.01
43 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 16 65Mn 0.003 0.048
44 3080600031 GB 893.1-86 孔用弹性挡圈A型48 Circlip for hole-type A 48 4 65Mn 0.006 0.024
45 3080600050 GB 893.1-86 孔用弹性挡圈A型90 Circlip for hole-type A 90 4 65Mn 0.030 0.12
46 3080700026 GB 894.1-86 轴用弹性挡圈A型40 Circlip for shaft-type A 40 1 65Mn 0.006 0.006
47 3100200009 GB/T 281-94 调心球轴承1308 Self-aligning ball bearing 1308 D=90 d=40 B=23 2 GCr4 0.725 1.45
48 3100200011 GB/T 281-94 调心球轴承2308 Self-aligning ball bearing 2308 D=90 d=40 B=33 2 GCr4 0.944 1.888
49 3101100003 48x3x15 POM导向环48x3x15 POM Guide ring 48x3x15 6 POM 0.007 0.042  
50 3120400007 11*45 锁销-彩锌 Safety  pin 11*45 3 钢 0.05 0.15  
51 3120400008 3.5 R销-彩锌 R pin 3.5 2 弹簧钢 0.02 0.04  
52 3120500019 GK200-111 上悬挂销II类 Hitch pin-Upper 1 45# 36 0.690 0.69
53 3120500020 GK200-112 下悬挂销II类 Hitch pin-Lower 2 45# 36 0.868 1.736  
54 3130100017 R.OS/J225-OS-126 防护链条 6x20x28 Galvanized chain( 6x20x28) 90 Q235 0.000 0

55 3130400002 GK200-106 绳扣 Rope buckle 3 0.016 0.048  

56 3140100010 M6x130 塑料把手M6x130 Pull handle M8x25 2 ABS 0.042 0.084  
57 3160300014 三维皮带 BCRI BX-1295.4 Belt 4 硅橡胶 0.25 1  
58 3160400022 SPB-167-4 小皮带轮 Small pulley 1 HT250 4.003 4.003  
59 3160400024 SPB-219-4 大皮带轮 Big pulley 1 HT250 5.596 5.596  
60 3160500007 Z6-40-80 涨套40x80 Expanding sleeve 2 钢 0.822 1.644  
61 3170100023 GB/T 13871.1-2007 TC油封40x90x12 TC Oil seal 40x90x12 1 硅橡胶 0.044 0.044
62 3170100036 GB/T 13871.1-2007 TC油封45x90x10 TC Oil seal 45x90x10 2 硅橡胶 0.034 0.068
63 3170100041 GB/T 13871.1-2007 TC油封50x90x10 TC Oil seal 50x90x10 2 硅橡胶 0.031 0.062
64 3170400005 G1/8 黄油嘴 Grease nipple 4 黄铜 0.008 0.032
65 3170400009 GK200-114 油嘴接头 Pressure lubricator connector 1 六角钢12 0.029 0.029  
66 3210200004 BCR140.114 方管塞41x41 Square pipe plug 41*41 1 塑料 0.02 0.02  
67 3210200015 堵头（Gk普通款用）-9 Plug 8 橡胶 0.0 0  
68 3210300013 桶体+盖+垫片（无LOGO） 说明书桶 Manual canister 1 塑料 0.232 0.232  
69 3210300014 EF175-123 防尘罩 PTO guard 1 塑料 0.40 0.4  
70 3210500020 Φ40*M10*25 七角旋钮 Seven angle knob 3 ABS 0.021 0.063  
71 3230100010 GK200-101 导轨 Guide rail 2 无缝管 48x6 8.521 17.042  
72 3040100047 GB/T 5783-2000 六角头螺栓全螺纹M10×40 Hexagon head bolt-Full thread M10×40 4 8.8级 0.036 0.144

序号 编码 代号 名称 英文名称 GK220/数量 材料 单重 总重 备注
1 2000000070 GK220-102 链条板 Chain mounting plate 1 Q235/t4 5.216 0
2 2000000071 GK200-110 齿轮箱安装板 Gearbox mounting bracket 1 Q235/t12 4.128 0  
3 2000000072 GK200-105 转轴固定板 Fixing plate 1 Q235/t8 0.813 0  
4 2000000073 GK200-107 护板 Patch plate 1 Q235/t6 0.440 0  
5 2000000077 GK220-104 刮泥板 Mud scraper plate 1 Q235/t8 11.0 0  
6 2000000114 GK200-108 封板 Cover plate 4 Q235/t2 0.028 0  
7 2000000115 GK200-113 防撞板 Fender 1 Q235/t8 5.032 0  
8 2010000017 EF175-116 撑脚销 Raker pin 1 20# 12 0.145 0  
9 2010000053 GK220-103 链条销 Chain mounted axle 1 Q235 0.861 0  
10 2010000101 DM170-101 L销 L Pin 1 20# 10 0.055 0  
11 2020000162 GK200-011 机罩焊合件 1 130.64 0
12 2020000165 L.TRE220-015 左右轴承座焊合件 L/R bearing seat 2 1.65 0
13 2020000166 GK200-019 右滑板焊合件 Right skid plate weldment 1 7.32 0
14 2020000167 GK200-018 左滑板焊合件 Left skid plate weldment 1 7.33 0
15 2020000171 GK220-012 滚筒焊合件 Back roller 1 52.34 0
16 2020000175 GK220-017  盖板焊合件 1 35.87 0
17 2020000176 GK200-016 皮带轮罩焊合件 Pulley cover weldment 1 5.39 0
18 2020000177 GK200-020 撑脚焊合件 Raker weldment 1 1.54 0
19 2020000178 GK200-013 悬挂焊合件 Hitch weldment 1 40.42 0
20 2090000135 GK220刀轴配置 GK220 Blade axle assemble configuration 1 466.73 0
21 2090000152 GK传动组件（江铃齿轮箱） GK Transmission assembly 1 8.17 0
22 3040100007 GB/T 5783-2000 六角头螺栓全螺纹M6×20 Hexagon head bolt-Full thread M6×20 3 8.8级 0.007 0
23 3040100039 GB/T 5783-2000 六角头螺栓全螺纹M10×16 Hexagon head bolt-Full thread M10×16 2 8.8级 0.021 0
24 3040100041 GB/T 5783-2000 六角头螺栓全螺纹M10×20 Hexagon head bolt-Full thread M10×20 1 8.8级 0.023 0
25 3040100043 GB/T 5783-2000 六角头螺栓全螺纹M10×25 Hexagon head bolt-Full thread M10×25 4 8.8级 0.026 0
26 3040100045 GB/T 5783-2000 六角头螺栓全螺纹M10×30 Hexagon head bolt-Full thread M10×30 5 8.8级 0.030 0
27 3040100065 GB/T 5783-2000 六角头螺栓全螺纹M12×25 Hexagon head bolt-Full thread M12×25 12 8.8级 0.039 0
28 3040100067 GB/T 5783-2000 六角头螺栓全螺纹M12×30 Hexagon head bolt-Full thread M12×30 4 8.8级 0.043 0
29 3040100069 GB/T 5783-2000 六角头螺栓全螺纹M12×35 Hexagon head bolt-Full thread M12×35 8 8.8级 0.047 0
30 3040100071 GB/T 5783-2000 六角头螺栓全螺纹M12×40 Hexagon head bolt-Full thread M12×40 4 8.8级 0.052 0
31 3040100079 GB/T 5783-2000 六角头螺栓全螺纹M12×80 Hexagon head bolt-Full thread M12×80 1 8.8级 0.088 0
32 3050100007 GB/T 41-2000 六角螺母M12 Nut M12 2 5级 0.014 0
33 3050500002 GB/T 889.1-2000 防松螺母M6 Locknut M6 7 钢 8级 0.003 0
34 3050500004 GB/T 889.1-2000 防松螺母M10 Locknut M10 9 钢 8级 0.009 0
35 3050500007 GB/T 889.1-2000 防松螺母M12 Locknut M12 12 钢 8级 0.013 0
36 3060100015 GB/T 70.1-2000 内六角圆柱头螺钉M6×20 HSCS-Cap M6×20 4 8.8级 0.008 0
37 3080100003 GB/T 95-2002 平垫圈 6×1.6 Plain washer 6×1.6 10 钢 0.001 0
38 3080100006 GB/T 95-2002 平垫圈 10×2 Plain washer 10×2 21 钢 0.003 0
39 3080100007 GB/T 95-2002 平垫圈 12×2.5 Plain washer 12×2.5 28 钢 0.006 0
40 3080200009 GB/T 96.2-2002 大垫圈 10×2.5 Large plain washer 10×2.5 5 钢 0.012 0
41 3080200010 GB/T 96.2-2002 大垫圈 12×3 Large plain washer 12×3 14 钢 0.022 0
42 3080500008 GB/T 93-1987 弹垫10 Spring washer 10 5 65Mn 0.002 0
43 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 16 65Mn 0.003 0
44 3080600031 GB 893.1-86 孔用弹性挡圈A型48 Circlip for hole-type A 48 4 65Mn 0.006 0
45 3080600050 GB 893.1-86 孔用弹性挡圈A型90 Circlip for hole-type A 90 4 65Mn 0.030 0
46 3080700026 GB 894.1-86 轴用弹性挡圈A型40 Circlip for shaft-type A 40 1 65Mn 0.006 0
47 3100200009 GB/T 281-94 调心球轴承1308 Self-aligning ball bearing 1308 D=90 d=40 B=23 2 GCr4 0.725 0
48 3100200011 GB/T 281-94 调心球轴承2308 Self-aligning ball bearing 2308 D=90 d=40 B=33 2 GCr4 0.944 0
49 3101100003 48x3x15 POM导向环48x3x15 POM Guide ring 48x3x15 6 POM 0.007 0  
50 3120400007 11*45 锁销-彩锌 Safety  pin 11*45 3 钢 0.05 0  
51 3120400008 3.5 R销-彩锌 R pin 3.5 2 弹簧钢 0.02 0  
52 3120500019 GK200-111 上悬挂销II类 Hitch pin-Upper 1 45# 36 0.690 0
53 3120500020 GK200-112 下悬挂销II类 Hitch pin-Lower 2 45# 36 0.868 0  
54 3130100017 R.OS/J225-OS-126 防护链条 6x20x28 Galvanized chain( 6x20x28) 99 Q235 0.000 0

55 3130400002 GK200-106 绳扣 Rope buckle 3 0.016 0  

56 3140100010 M6x130 塑料把手M6x130 Pull handle M8x25 2 ABS 0.042 0  
57 3160200038 T5S-BS-07-05G-900 传动轴 Drive shaft 1 2.52 0
58 3160300014 三维皮带 BCRI BX-1295.4 Belt 4 硅橡胶 0.25 0  
59 3160400022 SPB-167-4 小皮带轮 Small pulley 1 HT250 4.003 0  
60 3160400024 SPB-219-4 大皮带轮 Big pulley 1 HT250 5.596 0  
61 3160500007 Z6-40-80 涨套40x80 Expanding sleeve 2 钢 0.822 0  
62 3170100023 GB/T 13871.1-2007 TC油封40x90x12 TC Oil seal 40x90x12 1 硅橡胶 0.044 0
63 3170100036 GB/T 13871.1-2007 TC油封45x90x10 TC Oil seal 45x90x10 2 硅橡胶 0.034 0
64 3170100041 GB/T 13871.1-2007 TC油封50x90x10 TC Oil seal 50x90x10 2 硅橡胶 0.031 0
65 3170400005 G1/8 黄油嘴 Grease nipple 4 黄铜 0.008 0
66 3170400009 GK200-114 油嘴接头 Pressure lubricator connector 1 六角钢12 0.029 0  
67 3210200004 BCR140.114 方管塞41x41 Square pipe plug 41*41 1 塑料 0.02 0  
68 3210200015 堵头（Gk普通款用）-9 Plug 8 橡胶 0.0 0  
69 3210300013 桶体+盖+垫片（无LOGO） 说明书桶 Manual canister 1 塑料 0.232 0  
70 3210300014 EF175-123 防尘罩 PTO guard 1 塑料 0.40 0  
71 3210500020 Φ40*M10*25 七角旋钮 Seven angle knob 3 ABS 0.021 0  
72 3230100010 GK200-101 导轨 Guide rail 2 无缝管 48x6 8.521 0  
73 3250100136 YB001 51.5*27.5贴花 51.5*27.5 Decal 1 PVC不干胶 0.0 0  
74 3250100137 YB002 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
75 3250100138 YB003 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
76 3250100139 YB004 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
77 3250100140 YB005 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
78 3250100141 YB006 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
79 3250100142 YB007 50*90贴花 50*90 Decal 1 PVC不干胶 0.0 0  
80 3250100160 YB025 100*55贴花 100*55 Decal 1 PVC不干胶 0.0 0  
81 3250100169 YB30 40*60贴花 40*60 Decal 2 PVC不干胶 0.0 0  
82 3250100170 YB31 100*100贴花 100*100 Decal 1 PVC不干胶 0.0 0  
83 3040100047 GB/T 5783-2000 六角头螺栓全螺纹M10×40 Hexagon head bolt-Full thread M10×40 4 8.8级 0.036 0

序号 编码 代号 名称 英文名称 数量 材料 单重 总重 备注
1 2000000069 GK200-102 链条板 Chain mounting plate 1 Q235/t4 4.734 4.734

2 2000000071 GK200-110 齿轮箱安装板 Gearbox mounting 
bracket 1 Q235/t12 4.128 4.128  

3 2000000072 GK200-105 转轴固定板 Fixing plate 1 Q235/t8 0.813 0.813  
4 2000000073 GK200-107 护板 Patch plate 1 Q235/t6 0.440 0.44  
5 2000000076 GK200-104 刮泥板 Mud scraper plate 1 Q235/t8 10.0 10  
6 2000000114 GK200-108 封板 Cover plate 4 Q235/t2 0.028 0.112  
7 2000000115 GK200-113 防撞板 Fender 1 Q235/t8 5.032 5.032  
8 2010000017 EF175-116 撑脚销 Raker pin 1 20# 12 0.145 0.145  
9 2010000052 GK200-103 链条销 Chain mounted axle 1 20# 8 0.787 0.787  
10 2010000101 DM170-101 L销 L Pin 1 20# 10 0.055 0.055  
11 2020000162 GK200-011 机罩焊合件 1 130.64 130.64
12 2020000165 L.TRE220-015 左右轴承座焊合件 L/R bearing seat 2 1.65 3.3

13 2020000166 GK200-019 右滑板焊合件 Right skid plate 
weldment 1 7.32 7.32

14 2020000167 GK200-018 左滑板焊合件 Left skid plate 
weldment 1 7.33 7.33

15 2020000170 GK200-012 滚筒焊合件 Back roller 1 48.57 48.57
16 2020000174 GK200-017 盖板焊合件 1 35.87 35.87
17 2020000176 GK200-016 皮带轮罩焊合件 Pulley cover weldment 1 5.39 5.39
18 2020000177 GK200-020 撑脚焊合件 Raker weldment 1 1.54 1.54
19 2020000178 GK200-013 悬挂焊合件 Hitch weldment 1 40.42 40.42

20 2090000134 GK200刀轴配置 GK200 Blade axle 
assemble configuration 1 385.29 385.29

21 2090000152 GK传动组件（江铃齿轮箱
）

GK Transmission 
assembly 1 8.17 8.17

22 3040100007 GB/T 5783-2000 六角头螺栓全螺纹M6×20 Hexagon head bolt-Full 
thread M6×20 3 8.8级 0.007 0.021

23 3040100039 GB/T 5783-2000 六角头螺栓全螺纹M10×1
6

Hexagon head bolt-Full 
thread M10×16 2 8.8级 0.021 0.042

24 3040100041 GB/T 5783-2000 六角头螺栓全螺纹M10×2
0

Hexagon head bolt-Full 
thread M10×20 1 8.8级 0.023 0.023

25 3040100043 GB/T 5783-2000 六角头螺栓全螺纹M10×2
5

Hexagon head bolt-Full 
thread M10×25 4 8.8级 0.026 0.104

26 3040100045 GB/T 5783-2000 六角头螺栓全螺纹M10×3
0

Hexagon head bolt-Full 
thread M10×30 5 8.8级 0.030 0.15

27 3040100065 GB/T 5783-2000 六角头螺栓全螺纹M12×2
5

Hexagon head bolt-Full 
thread M12×25 12 8.8级 0.039 0.468

28 3040100067 GB/T 5783-2000 六角头螺栓全螺纹M12×3
0

Hexagon head bolt-Full 
thread M12×30 4 8.8级 0.043 0.172

29 3040100069 GB/T 5783-2000 六角头螺栓全螺纹M12×3
5

Hexagon head bolt-Full 
thread M12×35 8 8.8级 0.047 0.376

30 3040100071 GB/T 5783-2000 六角头螺栓全螺纹M12×4
0

Hexagon head bolt-Full 
thread M12×40 4 8.8级 0.052 0.208

31 3040100079 GB/T 5783-2000 六角头螺栓全螺纹M12×8
0

Hexagon head bolt-Full 
thread M12×80 1 8.8级 0.088 0.088

32 3050100007 GB/T 41-2000 六角螺母M12 Nut M12 2 5级 0.014 0.028
33 3050500002 GB/T 889.1-2000 防松螺母M6 Locknut M6 7 钢 8级 0.003 0.021
34 3050500004 GB/T 889.1-2000 防松螺母M10 Locknut M10 9 钢 8级 0.009 0.081
35 3050500007 GB/T 889.1-2000 防松螺母M12 Locknut M12 12 钢 8级 0.013 0.156
36 3060100015 GB/T 70.1-2000 内六角圆柱头螺钉M6×20 HSCS-Cap M6×20 4 8.8级 0.008 0.032
37 3080100003 GB/T 95-2002 平垫圈 6×1.6 Plain washer 6×1.6 10 钢 0.001 0.01
38 3080100006 GB/T 95-2002 平垫圈 10×2 Plain washer 10×2 21 钢 0.003 0.063
39 3080100007 GB/T 95-2002 平垫圈 12×2.5 Plain washer 12×2.5 28 钢 0.006 0.168

40 3080200009 GB/T 96.2-2002 大垫圈 10×2.5 Large plain washer 
10×2.5 5 钢 0.012 0.06

41 3080200010 GB/T 96.2-2002 大垫圈 12×3 Large plain washer 
12×3 14 钢 0.022 0.308

42 3080500008 GB/T 93-1987 弹垫10 Spring washer 10 5 65Mn 0.002 0.01
43 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 16 65Mn 0.003 0.048

44 3080600031 GB 893.1-86 孔用弹性挡圈A型48 Circlip for hole-type 
A 48 4 65Mn 0.006 0.024

45 3080600050 GB 893.1-86 孔用弹性挡圈A型90 Circlip for hole-type 
A 90 4 65Mn 0.030 0.12

46 3080700026 GB 894.1-86 轴用弹性挡圈A型40 Circlip for shaft-type 
A 40 1 65Mn 0.006 0.006

47 3100200009 GB/T 281-94 调心球轴承1308
Self-aligning ball 

bearing 1308 D=90 d=40 
B=23

2 GCr4 0.725 1.45

48 3100200011 GB/T 281-94 调心球轴承2308
Self-aligning ball 

bearing 2308 D=90 d=40 
B=33

2 GCr4 0.944 1.888

49 3101100003 48x3x15 POM导向环48x3x15 POM Guide ring 48x3x15 6 POM 0.007 0.042  
50 3120400007 11*45 锁销-彩锌 Safety  pin 11*45 3 钢 0.05 0.15  
51 3120400008 3.5 R销-彩锌 R pin 3.5 2 弹簧钢 0.02 0.04  
52 3120500019 GK200-111 上悬挂销II类 Hitch pin-Upper 1 45# 36 0.690 0.69
53 3120500020 GK200-112 下悬挂销II类 Hitch pin-Lower 2 45# 36 0.868 1.736  

54 3130100017 R.OS/J225-OS-
126 防护链条 6x20x28 Galvanized 

chain( 6x20x28) 90 Q235 0.000 0

55 3130400002 GK200-106 绳扣 Rope buckle 3 0.016 0.048  

56 3140100010 M6x130 塑料把手M6x130 Pull handle M8x25 2 ABS 0.042 0.084  
57 3160300014 三维皮带 BCRI BX-1295.4 Belt 4 硅橡胶 0.25 1  
58 3160400022 SPB-167-4 小皮带轮 Small pulley 1 HT250 4.003 4.003  
59 3160400024 SPB-219-4 大皮带轮 Big pulley 1 HT250 5.596 5.596  
60 3160500007 Z6-40-80 涨套40x80 Expanding sleeve 2 钢 0.822 1.644  

61 3170100023 GB/T 13871.1-
2007 TC油封40x90x12 TC Oil seal 40x90x12 1 硅橡胶 0.044 0.044

62 3170100036 GB/T 13871.1-
2007 TC油封45x90x10 TC Oil seal 45x90x10 2 硅橡胶 0.034 0.068

63 3170100041 GB/T 13871.1-
2007 TC油封50x90x10 TC Oil seal 50x90x10 2 硅橡胶 0.031 0.062

64 3170400005 G1/8 黄油嘴 Grease nipple 4 黄铜 0.008 0.032

65 3170400009 GK200-114 油嘴接头 Pressure lubricator 
connector 1 六角钢12 0.029 0.029  

66 3210200004 BCR140.114 方管塞41x41 Square pipe plug 41*41 1 塑料 0.02 0.02  
67 3210200015 堵头（Gk普通款用）-9 Plug 8 橡胶 0.0 0  

68 3210300013 桶体+盖+垫片（
无LOGO） 说明书桶 Manual canister 1 塑料 0.232 0.232  

69 3210300014 EF175-123 防尘罩 PTO guard 1 塑料 0.40 0.4  
70 3210500020 Φ40*M10*25 七角旋钮 Seven angle knob 3 ABS 0.021 0.063  

71 3230100010 GK200-101 导轨 Guide rail 2 无缝管 48x
6 8.521 17.042  

72 3040100047 GB/T 5783-2000 六角头螺栓全螺纹M10×4
0

Hexagon head bolt-Full 
thread M10×40 4 8.8级 0.036 0.144
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MENASOR160-MENASOR220 Whole assembly part list
Ser No. E10 code Part No. Description Qty Remark

1

2000000067 GK160-102 Chain plate 1 MENASOR160

2000000068 GK180-102 Chain plate 1 MENASOR180

2000000069 GK200-102 Chain plate 1 MENASOR200

2000000070 GK220-102 Chain plate 1 MENASOR220

2 2000000071 GK200-110 Gearbox mounting plate 1  

3 2000000072 GK200-105 Rotary shaft fixed plate 1  

4 2000000073 GK200-107 Guard plate 1  

5

2000000074 GK160-104 Mud scraper 1 MENASOR160

2000000075 GK180-104 Mud scraper 1 MENASOR180

2000000076 GK200-104 Mud scraper 1 MENASOR200

2000000077 GK220-104 Mud scraper 1 MENASOR220

6 2000000114 GK200-108 Sealing plate 4  

7 2000000115 GK200-113 Anti-collision plate 1  

8 2010000017 EF175-116 Support pin 1  

9

2010000050 GK160-103 Chain pin 1 MENASOR160

2010000051 GK180-103 Chain pin 1 MENASOR180

2010000052 GK200-103 Chain pin 1 MENASOR200

2010000053 GK220-103 Chain pin 1 MENASOR220

10 2010000101 DM170-101 L pin 1  

11

2020000160 GK160-011 Hood welded joint 1 MENASOR160

2020000161 GK180-011 Hood welded joint 1 MENASOR180

2020000162 GK200-011 Hood welded joint 1 MENASOR200

2020000163 GK220-011 Hood welded joint 1 MENASOR220

12 2020000165 L.TRE220-015 Bearing seat welded joint(L/R) 2

13 2020000166 GK200-019 Skid welded joint(R) 1

14 2020000167 GK200-018 Skid welder joint(L) 1

15

2020000168 GK160-012 Roller welded joint 1 MENASOR160

2020000169 GK180-012 Roller welded joint 1 MENASOR180

2020000170 GK200-012 Roller welded joint 1 MENASOR200

2020000171 GK220-012 Roller welded joint 1 MENASOR220

16

2020000172 GK160-017 Panel welded joint 1 MENASOR160

2020000173 GK180-017 Panel welded joint 1 MENASOR180

2020000174 GK200-017 Panel welded joint 1 MENASOR200

2020000175 GK220-017 Panel welded joint 1 MENASOR220

17 2020000176 GK200-016 Pulley cover welded joint 1

18 2020000177 GK200-020 Support welded joint 1

19 2020000178 GK200-013 Suspension welded joint 1

20

2090000133 MENASOR160 blade shaft configuration 1 MENASOR160

2090000132 MENASOR180 blade shaft configuration 1 MENASOR180



20
2090000134 MENASOR200 blade shaft configuration 1 MENASOR200

2090000135 MENASOR220 blade shaft configuration 1 MENASOR220

21 2090000152 MENASOR transmission assembly(JCTT) 1

22 3040100007 GB/T 5783-2000 Full thread of hexagonal head bolt M6×20 3

23 3040100039 GB/T 5783-2000 Full thread of hexagonal head bolt M10×16 2

24 3040100041 GB/T 5783-2000 Full thread of hexagonal head bolt M10×20 1

25 3040100043 GB/T 5783-2000 Full thread of hexagonal head bolt M10×25 4

26 3040100045 GB/T 5783-2000 Full thread of hexagonal head bolt M10×30 5

27 3040100065 GB/T 5783-2000 Full thread of hexagonal head bolt M12×25 12

28 3040100067 GB/T 5783-2000 Full thread of hexagonal head bolt M12×30 4

29 3040100069 GB/T 5783-2000 Full thread of hexagonal head bolt M12×35 8

30 3040100071 GB/T 5783-2000 Full thread of hexagonal head bolt M12×40 4

31 3040100079 GB/T 5783-2000 Full thread of hexagonal head bolt M12×80 1

32 3050100007 GB/T 41-2000 Hexagon nut M12 2

33 3050500002 GB/T 889.1-2000 Lock nut M6 7

34 3050500004 GB/T 889.1-2000 Lock nut M10 9

35 3050500007 GB/T 889.1-2000 Lock nut M12 12

36 3060100015 GB/T 70.1-2000
Inside hexagonal cylindrical head screw 
M6×20

4

37 3080100003 GB/T 95-2002 Flat washer 6×1.6 10

38 3080100006 GB/T 95-2002 Flat washer 10×2 21

39 3080100007 GB/T 95-2002 Flat washer 12×2.5 28

40 3080200009 GB/T 96.2-2002 Big gasker 10×2.5 5

41 3080200010 GB/T 96.2-2002 Big gasker 12×3 14

42 3080500008 GB/T 93-1987 Spring washer 10 5

43 3080500009 GB/T 93-1987 Spring washer 12 16

44 3080600031 GB 893.1-86 Circlip for hole--type A 48 4

45 3080600050 GB 893.1-86 Circlip for hole--type A 90 4

46 3080700026 GB 894.1-86 Circlip for shaft--type A 40 1

47 3100200009 GB/T 281-94 Self-aligning ball bearing 1308 2

48 3100200011 GB/T 281-94 Self-aligning ball bearing 2308 2

49 3101100003 48x3x15 POM guiding ring 48x3x15 6  

50 3120400007 11*45 Lock pin-colored zinc 3  

51 3120400008 3.5 R pin-colored zinc 2  

52 3120500019 GK200-111 Upper suspension pin type II 1

53 3120500020 GK200-112 Lower suspension pin type II 2  

54

3130100017 R.OS/J225-OS-126 Protective chain n6x20x28 72 MENASOR160

3130100017 R.OS/J225-OS-126 Protective chain n6x20x28 81 MENASOR180

3130100017 R.OS/J225-OS-126 Protective chain n6x20x28 90 MENASOR200

3130100017 R.OS/J225-OS-126 Protective chain n6x20x28 99 MENASOR220

55 3130400002 GK200-106 Rope buckle 3  

56 3140100010 M6x130 Plastic handle M6x130 2  



57 3160300014 3D belt BCRI BX-1295.4 4  

58 3160400022 SPB-167-4 Small pulley 1  

59 3160400024 SPB-219-4 Big pulley 1  

60 3160500007 Z6-40-80 Expanding sleeve 40x80 2  

61 3170100023 GB/T 13871.1-2007 TC oil sealing 40x90x12 1

62 3170100036 GB/T 13871.1-2007 TC oil sealing 45x90x10 2

63 3170100041 GB/T 13871.1-2007 TC oil sealing 50x90x10 2

64 3170400005 G1/8 Grease nipple 4

65 3170400009 GK200-114 Nipple joint 1  

66 3210200004 BCR140.114 Square pipe plug 41x41 1  

67 3210200015 Plug(used for MENASOR ordinary model) 8  

68 3210300013 Holder+Lid+Shim(No LOGO)Manual holder 1  

69 3210300014 EF175-123 Dust cover 1  

70 3210500020 Φ40*M10*25 Heptaginal knob 3  

71 3230100010 GK200-101 Slider 2  

72 3040100047 GB/T 5783-2000 Full thread of hexagonal head bolt M10×40 4
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GK传动组件

代号

页数：

序号 编码 代号 名称 英文名称 数量 材料 单重 总重 备注
1 3160100014 XH50.300Z.02W EF-50HP 江铃齿轮箱-黑色 Gear box 1 2.6 2.6  
2 3090100013 GB／T1096-2003 普通平键A型10×70 Square and rectangular key 10×70 1 钢 0.043 0.043
3 2020000164 GK200-014 转轴管焊接件 The propeller shaft tube weldment 1 2.64 2.64
4 3080500009 GB/T 93-1987 弹垫12 Spring washer 12 4 65Mn 0.003 0.012
5 3060100056 GB/T 70.1-2000 内六角圆柱头螺钉M12×35 HSCS-Cap M12×35 4 8.8级 0.051 0.204
6 3170400005 G1/8 黄油嘴 Grease nipple 1 黄铜 0.008 0.008
7 2010000016 EF175-105 轴套 Sleeve 1 45# 55 1.008 1.008  
8 3090100009 GB／T1096-2003 普通平键A型10×40 Square and rectangular key 10×40 1 钢 0.024 0.024
9 2010000088 GK200-122 连接轴（江铃齿轮箱） Connecting shaft 1 45钢 1.036 1.036  

10 3100100026 GB/T 276-94 深沟球轴承6008-RZ Deep groove ball bearing 6008-RZ 
D=68 d=40 B=15 2 GCr4 0.178 0.356

11 2000000086 L.TRE220-122 隔套 Spacer 1 Q235/t6 0.032 0.032  
12 3080600041 GB 893.1-86 孔用弹性挡圈A型68 Circlip for hole-type A 68 1 65Mn 0.018 0.018

Type: 
Specification:
Version:
Page :



MENASOR160-MENASOR220 Transmission assembly part list
Ser No. E10 code Part No. Description Qty Remark

1 3160100014 XH50.300Z.02W EF-50HP JCTT gearbox-black 1  

2 3090100013 GB／T1096-2003 Ordinary flat key type A 10×70 1

3 2020000164 GK200-014 Rotary Pipe Welding 1

4 3080500009 GB/T 93-1987 Spring washer 12 4

5 3060100056 GB/T 70.1-2000
Inside hexagonal cylindrical 
head screw M12×35

4

6 3170400005 G1/8 Grease nipple 1

7 2010000016 EF175-105 Shaft sleeve 1  

8 3090100009 GB／T1096-2003 Ordinary flat key type A 10×40 1

9 2010000088 GK200-122 Connecting shaft(JCTT gearbox) 1  

10 3100100026 GB/T 276-94 Deep groove ball bearing 6008-RZ 2

11 2000000086 L.TRE220-122 Spacer bushing 1  

12 3080600041 GB 893.1-86 Circlip for hole type A 68 1



GK普通刀轴+锄头刀片（标配）
4 3 2 1

代号

页数：

序号 编码 代号 名称 数量 GK200普通刀轴 
锄头刀片/数量

GK180普通刀轴 
锄头刀片/数量

GK160普通刀轴 
锄头刀片/数量 材料 单重 总重 备注

1 2020000182 GK220-015 刀轴焊合件 1 - - - 85.779 85.779
1 2020000181 GK200-015 刀轴焊合件 - 1 - - 78.272 0
1 2020000180 GK180-015 刀轴焊合件 - - 1 - 70.765 0
1 2020000179 GK160-015 刀轴焊合件 - - - 1 63.258 0
2 3050500009 GB/T 889.1-2000 防松螺母M16 28 26 24 22 钢 8级 0.029 0.812
3 3220100025 EFB175-139 新锄头刀片 28 26 24 22 40Cr 0.85 23.8  
4 3040300061 GB/T 5782-2000 半螺纹六角螺栓M16×95(

10.9级）发黒 28 26 24 22 10.9级 0.189 5.292

Type: 
Specification:
Version:
Page :



MENASOR160-MENASOR220 ordinary blade shaft+hammer 
blade part list

Ser No. E10 code Part No. Description Qty Remark

1

2020000179 GK160-015 Blade shaft welded joint 1 MENASOR160

2020000180 GK180-015 Blade shaft welded joint 1 MENASOR180

2020000181 GK200-015 Blade shaft welded joint 1 MENASOR200

2020000182 GK220-015 Blade shaft welded joint 1 MENASOR220

2

3050500009 3050500009 Lock nut M16 22 MENASOR160

3050500009 3050500009 Lock nut M16 24 MENASOR180

3050500009 3050500009 Lock nut M16 26 MENASOR200

3050500009 GB/T 889.1-2000 Lock nut M16 28 MENASOR220

3

3220100025 EFB175-139 Hammer blade 22 MENASOR160

3220100025 EFB175-139 Hammer blade 24 MENASOR180

3220100025 EFB175-139 Hammer blade 26 MENASOR200

3220100025 EFB175-139 Hammer blade 28 MENASOR220

4

3040300061 GB/T 5782-2000
Half-threaded hexagonal bolts 
M16×95(10.9 level)blacken

22 MENASOR160

3040300061 GB/T 5782-2000
Half-threaded hexagonal bolts 
M16×95(10.9 level)blacken

24 MENASOR180

3040300061 GB/T 5782-2000
Half-threaded hexagonal bolts 
M16×95(10.9 level)blacken

26 MENASOR200

3040300061 GB/T 5782-2000
Half-threaded hexagonal bolts 
M16×95(10.9 level)blacken

28 MENASOR220
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